
PLATE HOLDER 1
REFLECTOR 1

REFLECTOR SUPPORT 1
LEFT VMC LIGHT INDICATOR SUPPORT 1

RIGHT VMC LIGHT INDICATOR SUPPORT 1
CONNECTOR SWINGARM SIMPLE 1

PLATE HOLDER ARM - 1 1
REGOLATION PLATE HOLDER 1

PLATE HOLDER ARM - 2 1
WASHER FOR 6 MM HOLE 1
SWINGARM HOLE COVER 1

H42 F10.2 SPACER 2
CABLE FIX PLATE HOLDER 6

SWINGARM BUSHING 2

ORIGINAL LIGHT INDICATOR SUPPORT RIGHT 1
ORIGINAL LIGHT INDICATOR SUPPORT LEFT 1

M4 WASHER 6
M5 WASHER 3

SELF-LOW LOCKING NUT M4 6
SELF-LOW LOCKING NUT M5 3

M4 X 06 TBCE 6
M4 X 12 TPSCE 6
M5 X 16 TPSCE 3
M6 X 20 TBCE 3

M10 X 70 TCCER LOWERED 2
M8 X 16 TBCE 2
M3 X 6 TCC 2

DESCRIPTION Q. DESCRIPTION Q.

Vite M4 x 12
M4 x 12 screw

Vite M6 x 20
M6 x 20 screw

Vite M4 x 12
M4 x 12 screw

Vite M5 x 16 
M5 x 16 screw 

Vite M8 x 16
M8 x 16 screw

Vite M8 x 20
M8 x 20 screw

Distanziale H42
H42 spacer

Vite M10 x 70
M10 x 70 screw

Supporti specifici per le frecce originali
Specific supports for original light indicators

Swingarm hole cover
Piastrina copri foro forcellone

Consulta il sito per la luce targa speciale “Valter Moto”
Watch on Valter Moto store for special plate light

Con la piastra Svizzera, Francia e Germania usare distanziale M5 e vite M5x20 tra componente A e B
With Switzerland, France and Germany plate using M5 spacer and M5x20 screw between the components A and B

B

A

MV AGUSTA BRUTALE 1000  Cod. PRTR019 - Technical Draw - Valter Moto Components


